L& T MANUFACTURING, INC.

PARTS PRICE LIST

Part No. Description Price
100-9 Aluminum Cover Assembly 94.00
100-10 Aluminum Cover 85.00
100-11 Cover Gasket (Rubber) 3.95
100-11-1 Cover Gasket (Paper) 4.25
100-12-1 Lever Weight 1 Disc 1.95
100-12-3 Lever Weight 3 Disc 1.95
100-13 Lever Strap Pin .95
100-14 Lever Support - 4 Spring 8.95
100-15 Lever Support - 6 Spring 9.95
100-16-1 Lever Strap 1 Disc 4.50
100-16-2 Lever Strap 2 Disc 4.50
100-16-3 Lever Strap 3 Disc 4.50
100-17 Friction Disc Wet 30.00
100-20A Floater .045 thick - 4 Spring 21.95
100-20B Floater .050 thick - 4 Spring 23.25
100-20C Floater .055 thick - 4 Spring 23.25
100-21A Floater .045 thick - 6 Spring 23.25
100-21B Floater .050 thick - 6 Spring 25.50
100-21C Floater .055 thick - 6 Spring 25.50
100-22-1 Spring 1 Disc 4.50
100-22-2 Spring 2 Disc 4.50
100-22-3 Spring 3 Disc 4.50
100-23 Shim .010 thick 3.75
100-24 Shim .005 thick 3.50
100-25 Pressure Plate - 4 Spring 27.50
100-26 Pressure Plate - 6 Spring 27.50
100-27-1 Spring Cup 1 Disc 4.75
100-27-2 Spring Cup 2 Disc 4.85
100-27-3 Spring Cup 3 Disc 4.95
100-28 Flywheel - 4 Spring 42.75
100-29 Flywheel - 6 Spring 43.85
100-30-2 Hub - 4 Spring - (1&2 Disc) 20 Taper 49.75
100-30-3 Hub - 4 Spring - (3 Disc) 20 Taper 49.75
100-30-3A Hub - 4 Spring - (3 Disc) 19 1/2 Taper 49.75
100-31-2 Hub - 6 Spring - (1&2 Disc) 20 Taper 49.75
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100-31-3 Hub - 6 Spring - (3 Disc) 20 Taper 52.50
100-31-3A Hub - 6 Spring - (3 Disc) 19 1/2 Taper 52.50
100-34 Drum Spacer .720 OD x .105 3.75
100-34-10 Drum Spacer .670 OD x .105 (10T only) 3.75
100-34-11 Drum Spacer .750 OD x .105 3.75
100-38-3 Drum Assembly 9T 60.00
100-38-10 Drum Assembly 10T 60.00
100-38-11 Drum Assembly 11T 60.00
100-38-12 Drum Assembly 12T 60.00
100-38-13 Drum Assembly 13T 66.00
100-38-14 Drum Assembly 14T 66.00
100-38-15 Drum Assembly 15T 66.00
100-38-16 Drum Assembly 16T 66.00
100-38A-3 Drum Assembly 9T w/Bearing 78.00
100-39-10 Drum Assembly 10T 60.00
100-39-11 Drum Assembly 11T 60.00
100-39-12 Drum Assembly 12T 60.00
100-39-13 Drum Assembly 13T 66.00
100-39-14 Drum Assembly 14T 66.00
100-39-15 Drum Assembly 15T 66.00
100-39A-10 |Drum Assembly 10T w/Bearing 78.00
100-39A-11 |Drum Assembly 11T w/Bearing 78.00
100-40 Starter Nut 10mm x 1.25 thd 18.50
100-70 Drive unit- 1 Disc mini 235.00
100-72 Drive unit- 2 Disc mini 270.00
200-10 Clutch Puller 19.50
200-11 Sprocket Bushing 4.00
200-11-10 Sprocket Bushing (10T Only) 6.00
200-11-14 Bearing 8.00
200-11-20 Bearing 15.00
200-12 Cover Screw 8/32 x 3/8 75
200-13 Spring Adjuster Nut 8/32 .55
200-14 Spring Adjuster Screw - 8/32 FH .85
200-15 Filler Plug 1/16 NPT 2.50
200-16 Cover Bearing 13.50
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200-17 Cover Snap Ring .85
200-18 Installation Tool 17.50
200-19 Hub Screw 8/32 x 3/8 .95
200-20 Crankshaft Key 3mm 1.45
200-22 Service Tool (2 Cycle) 18.50
200-23 Kart Oil 32 oz Bottle 22.00
200-23-1 Kart Oil 6 oz Bottle 6.00
200-25 Retaining Bolt 5/16 x 18 x 3/4 .95
200-25-1 Retaining Bolt 5/16 x 18 x 1 1/4 1.25
200-26 Cover Screw 8/32 x 1/8 .95
200-27 Lock Washer 5/16 ID .35
200-29 Crankshaft Key 3/16 Sq 1.95
200-30 Inner Thrust Washer 1.418 OD x 7/8 ID s 1/16 7.00
200-31 Spacer 1 1/4 OD x 3/4 ID x 1/8 Thick 5.25
200-32 Service Tool Body (Pt of 200-22) 16.50
200-33 Service Tool Bolt 3/8x16x1 1/2 (Pt of 200-22) 2.00
200-55 Thickness Gage .020 3.75
200-56 Thickness Gage .025 3.75
200-57 Thickness Gage .030 3.75
200-58 Thickness Gage .035 3.75
200-63 Retaining Washer 1 1/8" OD x 5/16 ID x .090 1.75
200-69 Cover Spacer 1.370 OD x .795 ID x .040 5.25
200-9 Combination Tool 125.00
400-10 Cover - 4 Cycle 16.00
400-12-2 Lever Weight 1.95
400-14 Lever Supports - 4 Cycle 9.65
400-16-2 Lever Strap 4.50
400-17 Friction Disc - 4 Cycle 45.00
400-19 Hub Sleeve 4.50
400-20A Floater .085 thick - 4 Cycle 24.75
400-20B Floater .090 thick - 4 Cycle 27.50
400-20C Floater .095 thick - 4 Cycle 27.50
400-22-2 Spring - 4 Cycle 4.50
400-25 Pressure Plate - 4 Cycle 30.00
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400-28 Flywheel - 4 Cycle 45.00
400-30-2 Hub - 4 Cycle 52.50
400-30-2S Hub - 4 Cycle 52.50
400-34 Spacer outboard - 4 Cycle 5.25
400-38 Drum 45.00
400-5-11 Sprocket Assembly (No Bearing) 44.00
400-5-12 Sprocket Bearing Assembly 35-12T 47.50
400-5-13 Sprocket Bearing Assembly 35-13T 47.50
400-5-14 Sprocket Bearing Assembly 35-14T 47.50
400-5-15 Sprocket Bearing Assembly 35-15T 47.50
400-5-16 Sprocket Bearing Assembly 35-16T 47.50
400-5-17 Sprocket Bearing Assembly 35-17T 47.50
400-5-18 Sprocket Bearing Assembly 35-18T 47.50
400-5-19 Sprocket Bearing Assembly 35-19T 47.50
400-5-20 Sprocket Bearing Assembly 35-20T 51.00
400-5-21 Sprocket Bearing Assembly 35-21T 51.00
400-5-22 Sprocket Bearing Assembly 35-22T 51.00
400-5-23 Sprocket Bearing Assembly 35-23T 51.00
400-63 Service Tool Kit - 4 Cycle 24.75
400-65 Bolt 3//8 x 16 - 2 3/4 (Part of 400-63 Kit) 1.85
400-66 Washer 3/8 (Part of 400-63 Kit) .25
400-9-14 Sprocket Bearing Assembly 219-14T 47.50
400-9-15 Sprocket Bearing Assembly 219-15T 47.50
400-9-16 Sprocket Bearing Assembly 219-16T 47.50
400-9-17 Sprocket Bearing Assembly 219-17T 47.50
400-9-18 Sprocket Bearing Assembly 219-18T 47.50
400-9-19 Sprocket Bearing Assembly 219-19T 47.50
400-9-20 Sprocket Bearing Assembly 219-20T 51.00
400-9-21 Sprocket Bearing Assembly 219-21T 51.00
400-9-22 Sprocket Bearing Assembly 219-22T 51.00
400-9-23 Sprocket Bearing Assembly 219-23T 51.00
500-9 Cover Assembly - Dry Clutch 44.00
500-16-1 Lever Straps - Dry Clutch 4.50
500-17 Friction Disc - Dry 2 Cycle 48.50
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500-20A Floater .110 thick 2 Disc 28.75
500-25 Pressure Plate - Dry 29.75
500-38-3 Drum Assembly Dry - 9T 65.00
500-38A-3 Drum Assembly Dry - 9T w/Bearing 80.00
500-39-10 Drum Assembly Dry - 10T 65.00
500-39-11 Drum Assembly Dry - 11T 65.00
500-39-12 Drum Assembly Dry - 12T 65.00
500-39-13 Drum Assembly Dry - 13T 65.00
500-39A-10 |Drum Assembly Dry - 10T w/Bearing 80.00
500-39A-11 |Drum Assembly Dry - 11T w/Bearing 80.00
500-41 Tri Flow QOil20z Bottle 10.00
600-12-1 Lever Weight 2.75
600-12-2 Lever Weight — Tall 2.75
600-13 Lever Pin 1.85
600-16-1 1 Disc Mini Lever Strap 5.95
600-16-2 2 Disc Mini Lever Strap 6.95
600-17 Friction Disc Mini Dry 42.00
600-20A Mini Floater - .085 21.00
600-20B Mini Floater - .090 21.00
600-20C Mini Floater - .095 21.00
600-22-1 Wave Washer 7.00
600-22-2 Shim 3.50
600-25 Pressure Plate 38.50
600-27-1 1 Disc Mini Spring Cup 4.75
600-27-2 2 Disc Mini Spring Cup 6.95
600-28 1 Disc Flywheel & Hub Assembly 100.00
600-28-2 2 Disc Flywheel & Hub Assembly 100.00
600-38-3 Drum Assembly 9T 35 Ch 80.00
600-39-10 Drum Assembly 10T 80.00
600-39-11 Drum Assembly 11T 80.00
600-39-12 Drum Assembly 12T 80.00
600-39-13 Drum Assembly 13T 80.00
602-39-10 2 Disc Mini Drum Assembly 10T 80.00
600-39-11 2 Disc Mini Drum Assembly 11T 80.00
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